

TEST CERTIFICATE No.: INZ51739-01

Client: TradeLinx Ltd
 Order No.: TBA
 Sample Description: 2400kg heavy weight weldable webbing with HiBOND³™ technology
 Identification: 2400kg/48mm WeldTECH™ weldable webbing
 Material Specification: 1000 denier/192 filament polyester yarn with polymer over coating
 Tested in accordance with: NZS 5823:2001

Test: Apply a uniaxial load to webbing to ascertain maximum load before failure.

Result:	Sample	Load at Failure (kN)	Load at Failure (kg)
	1	23.65	2411
	2	23.44	2389



Webbing sample as supplied



Acceptance Criteria: Report findings

Tested by: G. Schoutens

Date: 23-Jun-15

Checked by: L. Kong

Date: 23-Jun-15

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 14 days only.